ICE CUBE
MAKER

CABINET LINER AND DOOR PARTS
KischenAid. For Model: KUIS185DBLO

7-95 Litho in U.S.A.{#f) ] Part No. 4316572



O~NOOUITDh WN PR

9

10
11
12
13
14
15
16
17
18
19
21
22
23
24
25
26
28
29
30
31
32
34
35
36
37
38
39
42
44
47
48
49
51
52
53

2175696
2175619
756330
758655
593192
593104
2175684
593184
593185
681459
758492
759213
756350
2172898
596023
758921
487909
596807
756891
681542
758220
593183
596812
2175686
758746
758720
593577
585158
680811
2175685
2174781
680930
596715
2175688
758608
681196
681419
681613
2175689
758769
758770
758771
2175683
2175604
758844

Shel |

Front, Shell

Door, Inner Bin

Li ner, Door

Pl ug, Hi nge

Strip, Tapping (2)
Trim Door (2)

Rail, R S

Rail, L.S.

Screw, 8-32 x 5/8 (6)

Washer

(2)

Tube, Water Fill
Li ner (Includes Illus. 10, 11, 17, 19, 21 & 35)

Gasket ,

A anp (
Gasket

Bott om
2)

Screw #8 x 1/2

G ommet
I nsul at
Nut

i on, Bottom Foam

Stud (2)
Well, Bin Thernostat
dip, Panel (12)

Pocket ,
Panel ,
Panel ,
Connect
Scoop
Scr ew,
Handl e,

Handl e
Exterior
CQut er
or, Hose

10-32 x 3/8
Recessed

Har ness, Cabi net
Thunbscrew, 10-1/2
Vell Nut (3)

Trim Side (2)

| nsul at
Screw

i on, Door

Thunbscr ew

Washer

Trim Top And Bottom

Gill,
Panel ,
Panel ,

Fr ont
Filler
| nner

Trim Door (Lower)

Support

, Front

Retai ner, Wre

FOLLOWN NG PARTS NOT | LLUSTRATED

OPTI ONAL PARTS NOT | NCLUDED
Cork (1/4 Pound)

503695
799351
797403
505587
212643
479976
978025
978026

Seal er,
Bl end,

Cenent,
Seal er,
Seal er,

Thi nner (1 Gal

-)

Insulation (1 Qz.)

Mastic (1 Q.
Gum (22 Pcs.

)
3/16" x 7")

Kit, Insulation (5 Pcs. 3" x 24" x 48")

Val ve,
Val ve,

Access (1/4")
Access (5/16")



978027 Val ve, Access (3/8")

978028 Val ve, Access (1/2")
978029 Val ve, Access (5/8")
978030 Val ve, Access (3/4")

LI TERATURE PARTS
LI T2175674 Use & Care Cuide
LI T2175675 Instructions, Installation
LI T2174786 Service and Wring Sheet
LI T2174784 Label, Wring D agram



23

EVARPORATOR, ICE CUTTER GRID AND WATER PARTS
For Model: KUIS185DBLO

4318572



O©CoO~NOOOUTA,WNPE

759296
585856
758597
1129798
758028

759213
489049
756564

585853
759109
596037

587662
681676
841707
627018
758488
758490
681611
745362
2174752
758489
681245
2165477

593171
681534
756659
681419
759043

Val ve, Conpl ete Water

Tube, Plastic

Plug (2)
Di spenser
Evapor at o

, Water

r

Spacer, Adjustable
Spacer, Adjustable
er Fill
Screw 10-12 x 1/2

Tube, Wat

Grid Mounting (2)

Br acket ,
Washer, Plain
Screw

Shel f, Water

Pan
Hose, Overfl ow

Screw, 10-32 x 1/2
Spacer, Fi xed
Spacer, Fi xed

Har ness,
d anmp
Nut, Wng
I nsert

Nut & Sl eeve Assenbly

Har ness,
Br acket ,
Thunbscre
Bul b

Gid Assenbly (Conplete)

Shield, L
Washer
Adapt er

Gid

Li ght

Lanmp
w

i ght

Wre, Gid Cutter

Panel, G

Thunmbscrew, 10-32 x 5/8

Pan

Thunmbscrew, 10 x 1/2

St opper,

id

Wat er

Pan



PUMP PARTS

For Medel: KUIS185DBLO

4318572



Co~NoOUOTh~,WwWN

10

12
13
14
15

756124
681391
583155
587096
1127834
583424
756122
596016
593229
681390
756782
583518
583426
681301

Cover,
Scr ew,
Housi n
Bl ade,
Mot or ,
Washer
Br acke
G ome
Sl eeve
Scr ew,
Punp,

Punp

| mpel |
Ring,

Pl ug

8-18 x 3/4
g, Motor
Fan

Punmp

t, Punmp
t (2)

8-32 x 3/8
Wat er (Conpl et e)

er (Includes Retaining Ring 15)
Ret ai ner



ESCUTCHEON AND CONTROL COMPONENTS
For llodsl: KUIS165DBIL0

~ SHELL (PHANTOM VIEW
~ from Cabinet Parts Page)

6 4316572



O©CoOoO~NOWN

10

12
13
14
15
19
20
21
22

2165483
2165530
2172893
2172846
595005
2175680
2175678
2175679
759308
759309
681245
487909
681036
758567
2175681
759007
680964

Tr ansf or ner

Escut cheon, Panel

Swi tch, Service
Bracket, Control

Screw, 8-32 x 1/4
Decal , Control Panel
Escut cheon

Decal , Escut cheon

Ther nost at, Evapor at or
Thernmostat, Bin Control
Washer

Screw #8 x 1/2

Screw

Harness, Gid

Knob

Lat ch

Screw, 8-32 x 1/2



UNIT PARTS

For Medel: KUIS185DBLO

4318572



O©CoO~NOOOUTA,WNPE

21

22

23
24
25
27
29
30
32
33

757955
680811
572728
1108089
560817
681305
758593
680233
595230
585564
596355

549086
564234
587970
598086

758638
589231

758637
549337

1108115
549336

938384
549342
755649
756299
756298
758811
681167
758810
681650
489199

Shr oud
Screw
Bl ade,
Mot or ,
Br acket

Fan
Fan

Screw, 1/4-20 x 1/2 (6)

Conpr es
Screw (
Washer
Sl eeve
G omret
Spri ng,
Servi ce
a anp,

sor
4)
(4)
(4)
(4)

Over| oad

Coi | Ret

Coi |, Sol enoi d

Val ve,

Body

Over | oad

Pr oduct
Servi ce
Rel ay,

Pr oduct
Servi ce
Cover,

Pr oduct
Servi ce
Ret ai ne
Pr oduct
Servi ce
Drier

Condens
Accumnul
Def | ect
Scr ew,

i on

Start

i on
Ter m nal
i on

r, Cover
i on

er
at or

ai ner

or, Front

8 x 3/8

Base, Unit

Coni cal
Scr ew

Washer

REFRI GERANT CHARGE 7.0 OZ.

1/ 4-20 Hex



	CABINET LINER AND DOOR
	EVAPORATOR, ICE CUTTER GRID AND WATER
	PUMP
	ESCUTCHEON AND CONTROL
	UNIT

